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FCC ID: 2BO3L-WC1NH25

m Dt &C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

1. General Information
1.1. Description of EUT

Equipment Class Digital Transmission System (DTS)
Product Name RF Module

Model Name WC1INH25

Add Model Name NA

Firmware Version
Identification Number

EUT Serial Number

V1.0

Conducted: 2504020190000(MAC: 287B11F3990C)
Radiated: 2504020190000(MAC: 287B11F38D36)

Power Supply DC3.3V

= 802.11b: CCK, DSSS

= 802.11g/n: OFDM

Antenna Type: FPC Antenna
Gain: Refer to the table below

Modulation Technique

Antenna Specification

SISO MIMO (CDD) Nete 1.
Bands Antenna : : -
ANT 1 (dBi) ANT 2 (dBi) Directional Gain (dBi)
M5(WIFI) 3.35 4.21 6.80
2.4 GHz M3(WIFI) 1.71 1.42 4.58
S7(WIFI) 1.78 2.1 4.96

Note 1. Directional gain (Correlated signal with unequal antenna gain and equal transmit power)
10log [ (10G1/20 + 10 G2/20 4+ 4+ 10 CN/20)2 [ Nanr] dBi

Tx Max. Max. Max.

Band Mode fre uenc. (MHz) conducted Antenna e.i.r.p
quency power(dBm) gain(dBi) (dBm)

802.11b 2412 ~2472 23.08 6.80 29.88

2.4 GHz 802.11g 2412 ~2472 26.55 6.80 33.35
' 802.11n (HT20) 2412 ~2472 25.82 6.80 32.62
802.11n (HT40) 2422 ~2462 27.51 6.80 34.31

Note: e.i.r.p = Pcond + Geut
Pcond = measured power at feedpoint of the EUT antenna, in dBm (Peak Conducted Output Power)
Geurt = gain of the EUT radiating element (antenna), in dBi

1.2. Support Equipemnt
N/A

This test report is prohibited to copy or reissue in whole or in part without the approval of Dt&C Co., Ltd.
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FCC ID: 2BO3L-WC1NH25

Report No.: DRTFCC2507-0041(1)

IC: 2703H-WC1NH25

1.3. Testing Laboratory

Dt&C Co., Ltd.

The 3 m test site and conducted measurement facility used to collect the radiated data are located at the
42, Yurim-ro, 154beon-gil, Cheoin-gu, Yongin-si, Gyeonggi-do, Korea 17042.
The test site complies with the requirements of Part 2.948.

- FCC & ISED MRA Designation No. : KR0034

- ISED#: 5740A
www.dtnc.net
Telephone + 82-31-321-2664
FAX + 82-31-321-1664

1.4. Testing Environment

Ambient Condition

» Temperature

+20°C~+25°C

» Relative Humidity

+35 % ~ +45 %

1.5. Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with requirements of ANSI

C63.10-2020. All measurement uncertainty values are shown with a coverage factor of k = 2 to indicate a 95 %

level of confidence.

Parameter Measurement uncertainty
Antenna-port conducted emission 1.0 dB (The confidence level is about 95 %, k = 2)
AC power-line conducted emission 3.4 dB (The confidence level is about 95 %, k = 2)
Radiated emission (1 GHz Below) 5.0 dB (The confidence level is about 95 %, k = 2)

Radiated emission (1 GHz ~ 18 GHz) 4.8 dB (The confidence level is about 95 %, k = 2)

Radiated emission (18 GHz Above) 5.8 dB (The confidence level is about 95 %, k = 2)

This test report is prohibited to copy or reissue in whole or in part without the approval of Dt&C Co., Ltd.
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1.6. Test Equipment List

Type Manufacturer Model (y?/?r:.\%altied) N((;);t/.n(iz:}gg;e SIN
Spectrum Analyzer KEYSIGHT N9020A 24/11/27 25/11/27 MY50410272
Spectrum Analyzer KEYSIGHT N9020A 24/11/28 25/11/28 MY53309959
Spectrum Analyzer Agilent Technologies N9020A 25/05/26 26/05/26 US47360812
Spectrum Analyzer Agilent Technologies N9020A 24/11/26 25/11/26 MY50410399
Multimeter FLUKE 17B 24/11/27 25/11/27 26030065WS
Signal Generator Rohde Schwarz SMBV100A 24/12/10 25/12/10 255571
Signal Generator KEYSIGHT M9383A 24/12/10 25/12/10 E76F804A28
Thermohygrometer BODYCOM BJ5478 24/12/17 25/12/17 090205-4
Thermohygrometer BODYCOM BJ5478 24/12/05 25/12/05 120612-2
Thermohygrometer BODYCOM BJ5478 25/05/29 26/05/29 N/A
Loop Antenna ETS-Lindgren 6502 24/11/08 26/11/08 00060496
Hybrid Antenna Schwarzbeck VULB 9160 24/12/13 25/12/13 3362
Horn Antenna ETS-Lindgren 3117 25/05/27 26/05/27 00143278
Horn Antenna A.H.Systems Inc. SAS-574 25/06/12 26/06/12 155
PreAmplifier tsj MLA-0118-B01-40 24/11/26 25/11/26 1852267
PreAmplifier tsj MLA-1840-J02-45 25/05/29 26/05/29 16966-10728
PreAmplifier H.P 8447D 24/12/11 25/12/111 2944A07774
High Pass Filter Wainwright Instruments T e oa0-1000- 25/05/26 26/05/26 8
High Pass Filter Wainwright Instruments %ggég%-szgss-ssoo- 25/05/26 26/05/26 1
High Pass Filter Wainwright Instruments WHNX8.0/26.5-6SS 25/05/26 26/05/26 3
Attenuator Hefei Shunze SS5T2.92-10-40 25/05/26 26/05/26 16012202
Attenuator Aeroflex/Weinschel 56-3 25/05/26 26/05/26 Y2370
Attenuator SMAJK SMAJK-2-3 25/05/26 26/05/26 3
Attenuator SMAJK SMAJK-2-3 25/05/26 26/05/26 2
Attenuator SMAJK SMAJK-50-10 25/05/26 26/05/26 3-50-10
) ML2496A 24/12/12 25/12/12 1338004
Fower Moter & Wide Anritsu MA2490A 24/12/11 25/12/11 1249303
MA2411B 24/12/11 25/12/11 1911481
EMI Receiver ROHDE&SCHWARZ ESCI7 25/01/20 26/01/20 100910
PULSE LIMITER Rohde Schwarz ESH3-z2 24/08/21 25/08/21 101333
LISN SCHWARZBECK NSLK 8128 RC 24/10/21 25/10/21 8128 RC-387
Digital Thermo Hygrometer | CAS TE-303N 25/02/13 26/02/13 220502531
Cable Dt&C Cable 25/01/02 26/01/02 G-2
Cable HUBER+SUHNER SUCOFLEX 100 25/01/02 26/01/02 G-3
Cable Dt&C Cable 25/01/02 26/01/02 G-4
Cable OMT YSS21S 25/01/02 26/01/02 G-5
Cable Junkosha MWX241 25/01/02 26/01/02 mmW-1
Cable Junkosha MWX241 25/01/02 26/01/02 mmW-4
Cable HUBER+SUHNER SUCOFLEX100 25/01/02 26/01/02 M-01
Cable HUBER+SUHNER SUCOFLEX100 25/01/02 26/01/02 M-02
Cable JUNKOSHA MWX241/B 25/01/02 26/01/02 M-03
Cable JUNKOSHA J12J101757-00 25/01/02 26/01/02 M-07
Cable HUBER+SUHNER SUCOFLEX106 25/01/02 26/01/02 M-09
Cable Dt&C Cable 25/01/02 26/01/02 RFC-69
Cable Radiall TESTPRO3 25/01/02 26/01/02 RFC-70
Cable Radiall TESTPRO3 25/01/02 26/01/02 RFC-01
(TReztdZ?ef}tg\;are tsj EMI Measurement NA NA \2/%8.'8?85
Test Software ' Measurement NA NA 200,010
Ancchaie Chamber svc 3m-SAC 25/06/190VSWR) | 26/06/10(vSWR) | STSACT
Anechaie Chamber svc am-SAC 25001/17(VSWR) | 26/01/17(vSWR) | FTSAC2

Notel: The measurement antennas were calibrated in accordance to the requirements of ANSI C63.5-2017.
Note2: The cable is not a regular calibration item, so it has been calibrated by Dt&C itself.
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FCC ID: 2BO3L-WC1NH25
m Dt &C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

2. Test Methodology

The measurement procedures described in the ANSI C63.10-2020 and the guidance provided in KDB558074 D01v05r02 were used
in measurement of the EUT.

The EUT was tested per the guidance of KDB558074 D01v05r02. And ANSI C63.10-2020 was used to reference appropriate EUT
setup and maximizing procedures of radiated spurious emission and AC line conducted emission testing.

2.1. EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet the Commissions requirement and operating
in a manner that intends to maximize its emission characteristics in a continuous normal application.

2.2. EUT Exercise

The EUT was operated in the test mode to fix the TX frequency that was for the purpose of the measurements. According to its
specifications, the EUT must comply with the requirements of the Section 15.207, 15.209 and 15.247 under the FCC Rules Part 15
Subpart C.

2.3. General Test Procedures

Conducted Emissions

The power-line conducted emission test procedure is not described on the KDB558074 D01v05r02.

So this test was fulfilled with the requirements in Section 6.2 of ANSI C63.10-2020.

The EUT is placed on the wooden table, which is 0.8 m above ground plane and the conducted emissions from the EUT measured
in the frequency range between 0.15 MHz and 30 MHz using CISPR Quasi-peak and Average detector.

Radiated Emissions

Basically the radiated tests were performed with KDB558074 DO01v05r02. But some requirements and procedures like test site
requirements, EUT setup and maximizing procedure were fulfilled with the requirements in Section 5 and 6 of the ANSI C63.10-2020
as stated on section 3 of the KDB558074 D01v05r02.

The EUT is placed on a non-conductive table. For emission measurements at or below 1 GHz, the table height is 80 cm. For
emission measurements above 1 GHz, the table height is 1.5 m. The turntable shall rotate 360 degrees to determine the position of
maximum emission level. EUT is set 3 m away from the receiving antenna, which varied from 1 m to 4 m to find out the highest
emission. And also, each emission was to be maximized by changing the polarization of receiving antenna both horizontal and
vertical.

2.4. Instrument Calibration
The measuring equipment, which was utilized in performing the tests documented herein, has been calibrated in accordance with the
manufacturer's recommendations for utilizing calibration equipment, which is traceable to recognized national standards.

This test report is prohibited to copy or reissue in whole or in part without the approval of Dt&C Co., Ltd.
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FCC ID: 2BO3L-WC1NH25
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2.5. Description of Test Modes
The EUT has been tested with the operating condition for maximizing the emission characteristics. A test program is used to control
the EUT for staying in continuous transmitting.

Transmitting Configuration of EUT

SISO MIMO(CDD) MIMO(SDM)
Mode Ant 1 Ant 2 Ant1 &2 Ant1 &2
Data rate
802.11b 1 Mbps ~ 11 Mbps 1 Mbps ~ 11 Mbps 1 Mbps ~ 11 Mbps -
802.11¢g 6 Mbps ~ 54 Mbps 6 Mbps ~ 54 Mbps | 6 Mbps ~ 54 Mbps -
802.11n(HT20) MCS0~MCS7 MCS 0~MCS7 MCS0~MCS7 MCS 8 ~ MCS 15
802.11n(HT40) MCS0~MCS7 MCS 0~MCS 7 MCS0~MCS7 MCS 8 ~ MCS 15

Notel: SDM = Spatial Diversity Multiplexing, CDD = Cycle Delay Diversity

Test Mode
Test mode V\(Ijoartzt ::::e ANT configuration Tested Frequency (MHz)
™ 1 ?Ol\z/l'g;g CDD Multiple transmitting | 2412 | 2437 | 2462we | 2467w | 2472
™ 2 860,\2/";32 CDD Multiple transmitting | 2412 | 2437 | 2462we | 2467w | 2472
™ 3 802',\1/'%"'0”0) CDD Multiple transmitting | 2412 | 2437 | 2462we | 2467w | 2472
™ 4 802',\1/|1C"éH0T40) CDD Multiple transmitting | 2422 | 2437 | 2452we | 2 457w | 2 462

Note 1: The worst case data rate was determined according to the power measurements.
Note 2: At these frequencies, only output power and radiated emission measurements were performed.

This test report is prohibited to copy or reissue in whole or in part without the approval of Dt&C Co., Ltd.
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FCC ID: 2BO3L-WC1NH25

m Dt &C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

EUT Operation test setup

- Test Software: MT7961 QA 0.0.2.39
- Power setting:

Frequenc Power
el [I?IIHz] Y Setting
2412 15
2437 15
802.11b 2 462 15
2 467 11.5
2472 6.5
2412 12
2437 15
802.11g 2 462 10
2 467 8
2472 3.5
2412 13
802.11n 2437 15
(HT20) 2 462 11
2 467 7
2472 4
2422 13.5
802.11n 2437 15
(HT40) 2452 10
2 457 9
2 462 6

This test report is prohibited to copy or reissue in whole or in part without the approval of Dt&C Co., Ltd.
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FCC ID: 2BO3L-WC1NH25
m Dt &C Report No.: DRTFCC2507-0041(1)

IC: 2703H-WC1NH25

3. Antenna Requirements
@ According to Part 15.203

“An intentional radiator antenna shall be designed to ensure that no antenna other than that furnished by the responsible
party can be used with the device. The use of a permanently attached antenna or of an antenna that uses a unique

coupling to the intentional radiator shall be considered sufficient to comply with the provisions of this section.”

The antenna employs a unique antenna connector.(Refer to Internal photo file.)
Therefore this E.U.T complies with the requirement of Part 15.203

This test report is prohibited to copy or reissue in whole or in part without the approval of Dt&C Co., Ltd.
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4. Summary of Test Result

FCC part RSS - S Test Status
section(s) section(s) [EEl e Ll Condition Note 1
15.247(a) RSS-247[6.3.1] 6 dB Bandwidth > 500 kHz C
< 1 Watt (conducted),
; FCC & ISED
15.247(b) RSS-247[6.3.2] | Maximum Peak Output Power <4 Watt (e.irp), C
ISED
15247(d) | RSS-247[6.6] | Unwanted Emissions(Conducted) | 29 dBCinany Conducted c
’ ’ 100 kHz BW
15.247(e) RSS-247[6.3.1] Power Spectral Density <8dBm/3 kHz C
- RSS-Gen[6.7] Occupied Bandwidth (99 %) NA C
15.247(d) RSS-247[6.6] -
15.205 RSS-Gen[8.9] | Unwanted Emissions(Radiated) f;e’};f’tfggc“t?;ﬁ% 5) Radiated | CNote23
15.209 RSS-Gen[8.10] :
AC Power-Line Conducted Part 15.207 limits AC Line
15.207 RSS-Gen|[8.8] Emissions (Refer to section 5.6) Conducted c
. Part 15.203
15.203 - Antenna Requirements (Refer to section 3) - C

Note 1: C=Comply

NC=Not Comply

NT=Not Tested

NA=Not Applicable

Note 2: This test item was performed in three orthogonal EUT positions and the worst case data was reported.
Note 3: The radiated emission test was performed using the highest gain antenna(Model: M5), and the results are reported. Spot check testing was
performed for antennas with lower gain, and the results were similar to or lower than those of the highest gain antenna.
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5. Test Result

5.1. Maximum Peak Output Power
W] Test Requirements and limit, Part 15.247(b) & RSS-247[6.3.2]

The maximum permissible conducted output power is 1 Watt.

The e.i.r.p. shall not exceed 4 W, except as provided in section 6.3.2 of RSS-247.

5.1.1. Test Setup

Power Meter

AT,
| Power Sensor EUT

5.1.2. Test Procedures
- KDB558074 D0O1v05r02 - Section 8.3.1.3
- ANSI C63.10-2020 — Section 11.9.1.2
PKPM1 Peak power meter method
The maximum peak conducted output power may be measured using a broadband peak RF power meter.
The power meter shall have a video bandwidth that is greater than or equal to the DTS bandwidth and shall use a
fast responding diode detector.
- KDB558074 D0O1v05r02 - Section 8.3.2.3
- ANSI C63.10-2020 — Section 11.9.2.3.2
Method AVGPM-G
Method AVGPM-G is a measurement using a gated RF average power meter.
Alternatively, measurements may be performed using a wideband gated RF power meter provided that the gate
parameters are adjusted such that the power is measured only when the EUT is transmitting at its maximum power
control level. Because the measurement is made only during the ON time of the transmitter, no duty cycle correction

factor is required.

5.1.3. Test Results

- Refer to the next page
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Freqg.

Maximum Peak Conducted Output Power (dBm)

Mode ANT (MHz) Det. Data Rate (Mbps)
1 2 55 11 - - -
2410 |_PK 19.78 19.75 19.69 18.85 ; - -
AV 17.41 17.38 17.44 16.49 ; - -
5437 |_PK 19.75 19.69 19.72 19.68 - - -
AV 17.41 17.35 17.39 17.37 - - -
PK 19.59 19.57 19.56 19.54 ; ; -
ANTT | 2462 = 17.22 1719 17.23 1717 ; - -
PK 16.72 16.70 16.65 16.65 ; - -
2 467
AV 14.33 14.29 14.29 14.27 - - -
PK 12.10 12.03 12.00 12.01 ; - -
2472
AV 9.66 9.66 9.60 9.64 ; - ;
S 410 |_PK 20.35 20.28 20.26 20.27 - - -
AV 17.96 17.90 17.90 17.93 - - -
802.11b 5437 |_PK 20.32 20.30 20.29 20.26 - - -
AV 17.96 17.96 17.91 17.91 ; - ;
PK 20.15 20.12 20.12 20.09 ; - ;
ANT2 | 2462 = 17.71 17.70 17.70 17.69 ; - ;
5 457 |_PK 1712 17.10 17.07 17.08 - - -
AV 14.66 14.66 14.64 14.61 - - -
5470 |PK 12.50 12.41 12.46 12.41 ; - ;
AV 10.08 10.10 10.03 10.02 ; - ;
2412 | PK 23.08 23.03 22.99 22.63 - - -
sum 2437 | PK 23.05 23.02 23.02 22.99 - - -
aNT | 2462 | PK 22.89 22.86 22.86 2283 - - -
Y2 o467 | PK 19.93 19.91 19.88 19.88 ; - -
2472 | PK 15.31 15.23 15.25 15.22 - - -

TRF-RF-236(05)210316
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FCC ID: 2BO3L-WC1NH25
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Maximum Peak Conducted Output Power (dBm)
Mode ANT '(:l\;eHg) Det. Data Rate (Mbps)
6 9 12 18 24 36 48 54
2412 PK 22.38 22.30 22.14 22.18 22.20 22.25 22.25 22.13
AV 14.50 14.37 14.30 14.44 13.88 13.81 13.09 13.08
5 437 PK 23.44 23.20 23.20 23.22 23.30 23.21 23.28 23.26
AV 16.86 16.74 16.81 16.80 16.08 16.19 15.36 15.42
PK 19.33 19.15 19.25 19.27 19.18 19.14 19.15 19.26
ANT1 | 2462 AV 12.32 12.21 12.20 12.24 11.64 11.52 10.82 10.83
2467 PK 19.02 18.90 18.98 18.91 18.82 18.83 18.83 18.93
AV 10.82 10.72 10.72 10.63 10.16 10.16 9.36 9.36
2479 PK 17.45 17.35 17.33 17.30 17.34 17.23 17.26 17.28
AV 6.57 6.47 6.40 6.52 5.77 5.89 5.10 5.17
PK 22.59 22.28 22.36 22.29 22.41 22.50 22.22 22.25
2412 AV 14.94 14.81 14.80 14.83 14.30 14.32 13.52 13.47
802.11g 2437 PK 23.64 23.46 23.37 23.39 23.40 23.38 23.31 23.43
AV 17.32 17.23 17.27 17.12 16.68 16.69 15.82 15.87
PK 19.60 19.31 19.33 19.39 19.30 19.40 19.44 19.30
ANT2 | 2462 AV 12.74 12.64 12.54 12.69 12.03 12.14 11.33 11.29
2467 PK 19.25 19.06 19.03 19.19 19.09 19.08 19.08 19.19
AV 11.32 11.27 11.14 11.16 10.60 10.69 9.89 9.92
PK 16.96 16.85 16.82 16.71 16.79 16.75 16.77 16.76
2412 AV 7.07 6.96 7.00 6.89 6.39 6.28 5.66 5.59
2412 PK 25.50 25.30 25.26 25.25 25.32 25.39 25.25 25.20
— 2437 PK 26.55 26.34 26.30 26.32 26.36 26.31 26.31 26.36
(ANT | 2462 PK 22.48 22.24 22.30 22.34 22.25 22.28 22.31 22.29
w2 2 467 PK 22.15 21.99 22.02 22.06 21.97 21.97 21.97 22.07
2472 PK 20.22 20.12 20.09 20.03 20.08 20.01 20.03 20.04
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O Dt&C

Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25

IC: 2703H-WC1NH25

Maximum Peak Conducted Output Power (dBm)

Mode ANT '(:,\;eH‘i)' Det. Data Rate (MCS)
0 1 2 3 4 5 6 7
pap | _PK | 2245 | 2198 | 2202 | 2199 | 2204 | 2179 | 2186 | 2188
AV | 1442 | 1435 | 1437 | 1398 | 1394 | 1360 | 1318 | 12.72
Jasy |_PK_| 2288 | 2211 2218 | 2208 | 2212 | 2191 | 2200 | 2202
AV | 1596 | 1588 | 1589 | 1546 | 1547 | 1500 | 1466 | 14.34
PK | 1939 | 1893 | 1893 | 1895 | 1896 | 18.71 1872 | 1887
ANTT 1 2462 =0T 1220 | 12.11 12.11 176 1.72 1140 | 1090 | 1053
sagy |_PK | 1733 | 1689 | 1690 | 1687 | 1685 | 1668 | 1666 | 16.76
AV | 878 8.68 8.72 833 8.30 7.88 7.49 7.09
Jary | PK | 1602 | 1557 | 1559 | 1553 | 1558 | 1548 | 1542 | 1549
AV | 6.01 5.96 5.94 555 5.56 521 4.80 439
ap | _PK | 2258 | 2216 | 2245 | 2248 | 2217 | 2190 | 2202 | 2205
AV | 1474 | 1464 | 1469 | 1433 | 1429 | 1384 | 1346 | 13.09
EéOHZT';é)” sasy | _PK | 2308 | 2253 | 2253 | 2260 | 2262 | 2250 | 2233 | 2237
AV | 1626 | 1619 | 1617 | 1583 | 1586 | 1544 | 1504 | 14.65
PK | 19.71 1927 | 1922 | 1928 | 1922 | 19.05 | 1906 | 19.20
ANT2 12462 =0T 1264 | 1259 | 1254 | 1216 | 1216 | 11.84 11.41 10.94
PK | 17.45 | 1698 | 1699 | 1697 | 17.02 | 16.85 | 16.94 | 16.94
2467 N [ 921 9.15 9.16 873 8.79 8.35 7.96 7.60
Jary |_PK | 1648 | 1599 | 1601 16.04 | 1598 | 1578 | 1590 | 1587
AV | 647 6.38 6.42 6.07 6.02 5.65 517 4.86
2412 | PK | 2553 | 2508 | 2510 | 2510 | 2512 | 2486 | 2495 | 24.98
2437 | PK | 2582 | 2534 | 2537 | 2536 | 2539 | 2523 | 2518 | 2521
oum (2462 | PK | 2256 | 2211 2209 | 2213 | 2210 | 2189 | 21.90 | 2205
2467 | PK | 2040 | 1995 | 1996 | 1993 | 1995 | 19.78 | 19.81 19.86
2472 | PK | 1927 | 1880 | 1882 | 1880 | 1879 | 1864 | 1868 | 1869
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O Dt&C

Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25

IC: 2703H-WC1NH25

Maximum Peak Conducted Output Power (dBm)

Mode ANT (F,\;eHg) Det. Data Rate (MCS)
0 1 2 3 4 5 6 7
app | PK | 2283 | 2193 [ 2188 | 2103 | 2187 | 21.85 | 2192 | 21.81
AV | 1348 | 1337 | 1343 | 1342 | 1338 | 1340 | 13.33 13.39
a3y | PK | 2427 | 2333 | 2320 | 2332 | 2334 | 2320 | 2322 | 2326
AV | 1496 | 1482 | 1485 | 1489 | 1487 | 1484 | 14.84 14.84
ANT1 | 245p | PK_| 1905 | 1807 | 1700 | 1814 | 1813 | 17.07 | 17.98 18.01
AV | 969 9.59 9.54 9.56 9.62 9.60 9.55 9.63
pasy | PK_| 1835 | 17.30 | 1737 | 1736 | 17.80 | 1743 | 17.25 17.25
AV | 871 8.59 8.63 8.65 8.61 8.58 8.66 8.57
oacp |_PK | 1504 | 1484 | 1500 | 1492 | 1502 | 15602 | 1485 14.93
AV 575 5.61 5.70 5.66 563 5.69 5.62 5.70
app |_PK | 2334 | 2244 [ 2230 | 2234 | 2238 | 2234 | 2234 | 2230
AV | 1392 | 1378 | 13.77 | 13.81 1379 | 1378 | 13.83 13.81
Eéﬁﬁ'i(l); jasr | PK | 2471 | 2377 | 2372 | 2371 2372 | 2363 | 2375 | 23.72
AV | 1543 | 1537 | 1533 | 1536 | 15.31 1533 | 15.30 15.34
ANT2 | 2450 LPK | 1916 [ 1849 | 1819 | 1825 | 18.11 18.08 | 18.19 18.26
AV | 1021 10.11 10.16 | 1012 | 10.16 | 10.11 10.10 10.13
pasy | PK_| 1837 | 17.38 | 1743 | 1729 [ 17.35 | 17.31 17.37 17.44
AV 9.33 9.18 9.26 9.19 9.18 9.28 9.23 9.25
PK | 1654 | 1554 | 1545 | 1544 | 1552 | 1555 | 1564 15.50
2462 5y 6.38 6.23 6.29 6.32 6.27 6.31 6.23 6.33
2422 | PK | 2610 | 2520 | 25.11 2515 | 2514 | 2511 2515 | 2507
2437 | PK | 27.51 | 2657 | 2652 | 2653 | 2654 | 2647 | 2650 | 2651
ooum [ 2452 | PK | 2212 | 2114 | 2110 | 21.21 2113 | 2104 | 2110 | 21.15
2457 | PK | 2137 | 2035 | 2041 2034 | 2034 | 2038 | 2032 | 20.36
2462 | PK | 1926 | 18.21 1824 | 1820 | 1829 | 1830 | 1827 18.23
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FCC ID: 2BO3L-WC1NH25

m Dt &C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

5.2. 6 dB Bandwidth
@ Test Requirements and limit, Part 15.247(a) & RSS-247[6.3.1]

The bandwidth at 6 dB down from the highest in-band spectral density is measured with a spectrum analyzer
connected to the EUT’s antenna terminal while the EUT is operating in transmission mode at the appropriate

frequencies.
The minimum permissible 6 dB bandwidth is 500 kHz.

5.2.1. Test Setup
Refer to the APPENDIX 1.

5.2.2. Test Procedures
- KDB558074 D01v05r02 - Section 8.2
- ANSI C63.10-2020 — Section 11.8
Option 1
. Set RBW = shall be in the range of 1% to 5% of the OBW but not less than 100 kHz.
. Set the VBW = 3 x RBW.
. Detector = Peak.
. Trace mode = max hold.
. Sweep = No faster than coupled (auto) time.

. Allow the trace to stabilize.

N O o~ WN P

. Measure the maximum width of the emission by placing two markers, one at the lowest frequency and the other at
the highest frequency of the envelope of the spectral display, such that each marker is at or slightly below the “-6 dB
down amplitude”. If a marker is below this “-6 dB down amplitude” value, then it shall be as close as possible to this
value.

Option 2

The automatic bandwidth measurement capability of an instrument may be employed using the X dB bandwidth
mode with X set to 6 dB, if the functionality described in 11.8.1 (i.e., RBW = 100 kHz, VBW = 3 x RBW, and peak
detector with maximum hold) is implemented by the instrumentation function.

When using this capability, care shall be taken so that the bandwidth measurement is not influenced by any

intermediate power nulls in the fundamental emission that might be = 6 dB.
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FCC ID: 2BO3L-WC1NH25

m Dt &C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

5.2.3. Test Results

Test Results (MHz)
Test Mode Frequency

ANT 1 ANT 2

2412 8.05 8.06

™™ 1 2437 8.07 8.05
2472 7.59 8.05

2412 13.91 14.40

™ 2 2437 16.33 16.06
2472 13.75 15.09

2412 13.88 15.11

™ 3 2437 16.85 16.25
2472 14.20 16.93

2422 35.14 33.26

™ 4 2437 33.90 35.09
2 462 35.10 35.16
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FCC ID: 2BO3L-WC1NH25

m Dt & C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

6 dB Bandwidth TM1 & ANT1 & 2412 MHz

' Keysight Spectrum Analyzer - Occupied BW ===
 RL RF 500 A CORREC | SENSE:INT| | /MALIGN OFF [02:09:41 PMJun 20, 2025
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref 30.00 dBm

Center Freq
2.412000000 GHz

Span 40.00 MHz|

#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms CF Step

Occupied Bandwidth Total Power 26.4 dBm
12.393 MHz

Transmit Freq Error -3.024 kHz % of OBW Power 99.00 %
x dB Bandwidth 8.047 MHz xdB -6.00 dB

6 dB Bandwidth TM1 & ANT1 & 2437 MHz

. Keysight Spectrum Analyzer - Occupied BW
| RL RE 500 A CORREC | SENSE:NT] | ANALIGN OFF [02:16:08 PMJun 20, 2025
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
—»— 1rig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref 30.00 dBm

Center Freq
2.437000000 GHz

Center 2.43700 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|

Occupied Bandwidth Total Power 26.3 dBm
12.503 MHz

Transmit Freq Error -12.513 kHz % of OBW Power 99.00 %
x dB Bandwidth 8.066 MHz x dB -6.00 dB
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O Dt&C

Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

6 dB Bandwidth

T™ 1

& ANT 1

& 2472 MHz

w Keysight Spectrum Analyzer - Occupied BW

(0 RL RF 50 Q CORREC
Center Freq 2.472000000 GHz

#IFGain:Low

Ref 15.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

| SENSE:INT| |

MALTGN OFF

[05:07:03 PMJun 20, 2025

—— 1rig: Free Run

Center Freq: 2.472000000 GHz

#Atten: 30 dB

#VBW 300 kHz

Total Power

12.521 MHz

Transmit Freq Error
x dB Bandwidth

-10.836 kHz
7.591 MHz

% of OBW Power
xdB

Radio Std: Ncne

AvglHold: 100100

Radio Device: BTS

Span 40.00 MHz|
Sweep 3.867 ms|

17.4 dBm

99.00 %
-6.00 dB

=R

Frequency

Center Freq
2.472000000 GHz

CF Step
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O Dt&C

Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

6 dB Bandwidth TM2 & ANT 1

& 2412 MHz

w Keysight Spectrum Analyzer - Occupied BW

 RL RF CORREC [ SENSE:INT] | /MALIGN OFF [02:35:40 PMJun 20, 2025

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
—— 1rig: Free Run Avg|Hold: 100/100
#IFGain:Low

#Atten: 40 dB Radio Device: BTS

Ref 30.00 dBm

Span 40.00 MHz|

#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|

Total Power 22.2 dBm

Occupied Bandwidth
16.299 MHz
-16.301 kHz
13.91 MHz

% of OBW Power
xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

=R

Frequency

Center Freq
2.412000000 GHz

CF Step

& 2437 MHz

. Keysight Spectrum Analyzer - Occupied BW

| RL RE CORREC | SENSE:NT] | ANALIGN OFF [02:42:04 PMJun 20, 2025

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
—»— 1rig: FreeRun Avg|Hold: 100/100
#IFGain:Low

#Atten: 40 dB Radio Device: BTS

Ref 30.00 dBm

Center 2.43700 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|

Total Power 24.8 dBm

Occupied Bandwidth
16.511 MHz
-14.054 kHz
16.33 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq
2.437000000 GHz
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O Dt&C

Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

6 dB Bandwidth

TM2 & ANT1

& 2472 MHz

w Keysight Spectrum Analyzer - Occupied BW

(0 RL RF 50 Q CORREC
Center Freq 2.472000000 GHz

#IFGain:Low

Ref 15.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

| SENSE:INT| |

MALTGN OFF

[05:13:01 PMJun 20, 2025

—— 1rig: Free Run

Center Freq: 2.472000000 GHz

#Atten: 30 dB

#VBW 300 kHz

Total Power

16.320 MHz

Transmit Freq Error
x dB Bandwidth

-4.167 kHz
13.75 MHz

% of OBW Power
xdB

Radio Std: Ncne

AvglHold: 100100

Radio Device: BTS

Span 40.00 MHz|
Sweep 3.867 ms|

13.5 dBm

99.00 %
-6.00 dB

=R

Frequency

Center Freq
2.472000000 GHz

CF Step
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O Dt&C

Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

6 dB Bandwidth TM3 & ANT1

& 2412 MHz

d RL RE CORREC [ SENSE:INT] [ MALIGN OFF [03:12:08 PMJun 20, 2025

Center Freq 2_410000 GHz Center Freq: 2.412000000 GHz Radio Std: None

—— 1rig: Free Run Avg|Hold: 100/100
#IFGain:Low

#Atten: 40 dB Radio Device: BTS

Ref 30.00 dBm

Span 40.00 MHz|

#Res BW 100 kHz #VBW 300 kHz

Total Power 22.0 dBm

Occupied Bandwidth
17.517 MHz
-13.022 kHz
13.88 MHz

% of OBW Power
xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

EBER=

Frequency

Center Freq
2.412000000 GHz

CF Step
4.000000 MHz

& 2437 MHz

CORREC | SENSE:INT| | MALIGN OFF [03:20:08 PMJun 20, 2025

Center Freq 2_437[][)(][]0 GHz Center Freq: 2.437000000 GHz Radio Std: None
—— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low

#Atten: 40 dB Radio Device: BTS

Ref 30.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz

Span 40.00 MHz

#VBW 300 kHz Sweep 3.867 ms|

Total Power 23.7 dBm

Occupied Bandwidth
17.729 MHz
-13.192 kHz
16.85 MHz

% of OBW Power
xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq
2.437000000 GHz

CF Step
4.000000 MHz
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O Dt&C

Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

6 dB Bandwidth

TM3 & ANT1

& 2472 MHz

w Keysight Spectrum Analyzer - Occupied BW

(0 RL RF 50 Q CORREC
Center Freq 2.472000000 GHz

#IFGain:Low

Ref 15.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

| SENSE:INT| |

MALTGN OFF

[11:25:55 AMJun 23, 2025

—— 1rig: Free Run

Center Freq: 2.472000000 GHz

#Atten: 30 dB

#VBW 300 kHz

Total Power

17.520 MHz

Transmit Freq Error
x dB Bandwidth

8.200 kHz
14.20 MHz

% of OBW Power
xdB

Radio Std: Ncne

AvglHold: 100100

Radio Device: BTS

Span 40.00 MHz|
Sweep 3.867 ms|

12.7 dBm

99.00 %
-6.00 dB

=R

Frequency

Center Freq
2.472000000 GHz

CF Step
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O Dt&C

Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

& 2422 MHz

d RL RE CORREC [ SENSE:INT] [ MALIGN OFF [03:30:31 PMJun 20, 2025

Center Freq 2_420000 GHz Center Freq: 2.422000000 GHz Radio Std: None

—— 1rig: Free Run Avg|Hold: 100/100
#IFGain:Low

#Atten: 36 dB Radio Device: BTS

Ref 20.00 dBm

Span 80.00 MHz|

#Res BW 100 kHz #VBW 300 kHz

Total Power 20.7 dBm

Occupied Bandwidth

35.848 MHz
10.415 kHz
35.14 MHz

% of OBW Power
xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

EBER=

Frequency

Center Freq
2.422000000 GHz

CF Step
8.000000 MHz

& 2437 MHz

CORREC | SENSE:INT| | MALIGN OFF [03:40:56 PMJun 20, 2025

Center Freq 2_437[][)(][]0 GHz Center Freq: 2.437000000 GHz Radio Std: None
—— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low

#Atten: 36 dB Radio Device: BTS

Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz

Span 80.00 MHz

#VBW 300 kHz Sweep 7.667 ms)

Total Power 22.2 dBm

Occupied Bandwidth
35.874 MHz
-598 Hz
33.90 MHz

% of OBW Power
xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq
2.437000000 GHz

CF Step
8.000000 MHz
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O Dt&C

Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

6 dB Bandwidth

TM4 & ANT1

& 2462 MHz

w Keysight Spectrum Analyzer - Occupied BW

(0 RL RF 50 Q CORREC
Center Freq 2.462000000 GHz

#FGain:Low

Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

[ SENSE:INT] |

MALTGN OFF

‘05127 45 PMJun 20, 2025

—— 1rig: Free Run

Center Freq: 2.462000000 GHz

#Atten: 36 dB

#VBW 300 kHz

Total Power

35.877 MHz

Transmit Freq Error
x dB Bandwidth

9.223 kHz
35.10 MHz

% of OBW Power
xdB

Radio Std: Ncne

AvglHold: 100100

Radio Device: BTS

Span 80.00 MHz|

12.9 dBm

99.00 %
-6.00 dB

EBER=

Frequency

Center Freq
2.462000000 GHz

CF Step
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O Dt&C

Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

6 dB Bandwidth

T™ 1

& ANT2 & 2412 MHz

w Keysight Spectrum Analyzer - Occupied BW

=R

(0 RL RF CORREC

Center Freq 2.412000000 GHz

#IFGain:Low

Ref 30.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

| SENSE:PULSE] | /MALIGN OFF

[01:33:38 PMJun 20, 2025

—— 1rig: Free Run

Center Freq: 2.412000000 GHz
Avg|Hold: 100/100
#Atten: 40 dB

#VBW 300 kHz

Total Power

12.595 MHz

Transmit Freq Error
x dB Bandwidth

9.445 kHz
8.058 MHz

% of OBW Power
xdB

STATUS

Frequency

Radio Std: Ncne

Radio Device: BTS

Center Freq
2.412000000 GHz

Span 40.00 MHz|

Sweep 3.867 ms ChaSien

26.6 dBm

99.00 %
-6.00 dB

6 dB Bandwidth

T™M 1

& ANT2 & 2437 MHz

. Keysight Spectrum Analyzer - Occupied BW

] RL RF CORREC

Center Freq 2.437000000 GHz

#|IFGain:Low

| SENSE:PULSE] | ANALIGN OFF

‘Ul :40:05 PMJun 20, 2025

—»— 1rig: FreeRun

Center Freq: 2.437000000 GHz
Avg|Hold: 100/100
#Atten: 40 dB

Radio Std: None Frequency

Radio Device: BTS

Ref 30.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

12.612 MHz

Transmit Freq Error
x dB Bandwidth

-6.246 kHz
8.052 MHz

% of OBW Power
x dB

Center Freq
2.437000000 GHz

Sweep 3.867 ms|

26.6 dBm

99.00 %
-6.00 dB
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m Dt & C Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

6 dB Bandwidth

T™ 1

& ANT2 & 2472 MHz

w Keysight Spectrum Analyzer - Occupied BW

il RL RF 50 Q 4 CORREC
Center Freq 2.472000000 GHz
#IFGain:Low

Ref 15.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
12.619 MHz

Transmit Freq Error 12.325 kHz % of OBW Power

x dB Bandwidth 8.051 MHz xdB

| SENSE:PULSE] | /MALIGN OFF [04:31:02 PMJun 20, 2025

Center Freq: 2.472000000 GHz

#Atten: 30 dB

#VBW 300 kHz

Total Power

Radio Std: Ncne

—— 1rig: Free Run Avg|Hold: 100/100

Radio Device: BTS

Span 40.00 MHz|
Sweep 3.867 ms|

17.4 dBm

99.00 %
-6.00 dB

STATUS

=R

Frequency

Center Freq
2.472000000 GHz

CF Step
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O Dt&C

Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

6 dB Bandwidth

TM2 & ANT2 & 2412 MHz

w Keysight Spectrum Analyzer - Occupied BW

(0 RL RF

Center Freq 2.412000000 GHz

#IFGain:Low

Ref 30.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

CORREC | SENSE:PULSE] |

MALTGN OFF

[01:59:38 PMJun 20, 2025

Center Freq: 2.412000000 GHz
—— 1rig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

16.327 MHz

Transmit Freq Error
x dB Bandwidth

-3.458 kHz
14.40 MHz

% of OBW Power
xdB

Radio Std: Ncne

AvglHold: 100100

Radio Device: BTS

Span 40.00 MHz|
Sweep 3.867 ms|

22.4 dBm

99.00 %
-6.00 dB

STATUS

=R

Frequency

Center Freq
2.412000000 GHz

CF Step

6 dB Bandwidth

TM2 & ANT2 & 2437 MHz

. Keysight Spectrum Analyzer - Occupied BW

] RL RF

Center Freq 2.437000000 GHz

#|IFGain:Low

CORREC | SENSE:PULSE] |

b ALIGN OFF

‘UZ:UE:UI PMJun 20, 2025

Center Freq: 2.437000000 GHz
—»— 1rig: FreeRun
#Atten: 40 dB

Radio Std: None

Avg|Hold: 100/100

Radio Device: BTS

Ref 30.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

16.490 MHz

Transmit Freq Error
x dB Bandwidth

-8.543 kHz
16.06 MHz

% of OBW Power
x dB

Sweep 3.867 ms|

25.1 dBm

99.00 %
-6.00 dB

Frequency

Center Freq
2.437000000 GHz
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m Dt & C Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

6 dB Bandwidth

TM2 & ANT2 & 2472 MHz

w Keysight Spectrum Analyzer - Occupied BW

il RL RF 50 Q 4 CORREC
Center Freq 2.472000000 GHz
#IFGain:Low

Ref 15.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
16.308 MHz

Transmit Freq Error 7.659 kHz % of OBW Power

x dB Bandwidth 15.09 MHz xdB

| SENSE:PULSE] | /MALIGN OFF [04:37:00 PMJun 20, 2025

Center Freq: 2.472000000 GHz

#Atten: 30 dB

#VBW 300 kHz

Total Power

Radio Std: Ncne

—— 1rig: Free Run Avg|Hold: 100/100

Radio Device: BTS

Span 40.00 MHz|
Sweep 3.867 ms|

13.8 dBm

99.00 %
-6.00 dB

STATUS

=R

Frequency

Center Freq
2.472000000 GHz

CF Step
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O Dt&C

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

Report No.: DRTFCC2507-0041(1)

6 dB Bandwidth

TM3 & ANT2 & 2412 MHz
=] e

‘02136139 PMlun 20, 2025

Keyswght Spectrum Analyzer - Swept SA

SENSE:PULSE] |

MALTGN OFF

1LD gB!dw Ref 30.00 dBm

Trig: Free Run

IFGainlow ~ Atten: 40 dB

Avg Type: Log-Pwr

2.432000000 GHz

p
4.000000 MHz
Auto Man

FUNCTION VALUE

SCL|

MKR MODE TRC
N [1]f] 2. 410 740 GHz 5. 573 dBm| | ]
| £ | A 001g8[ [

" \mmm——|
Freq Offset
0Hz

T —— |
Scale Type

FUNCTION FUNCTION WIDTH

Log Lin

6 dB Bandwidth

TM3 & ANT2 & 2437 MHz
e

[02:44:07 PMJun 20, 2025

. Keysight Spectrum Analyzer - O:cuplad BW
50 O CORREC

#|FGain:Low

AALIGN OFF
Frequency

SENSE:PULSE] |

Center Freq: 2.437000000 GHz Radio Std: None

Trig: Free Run Avg|Hold: 100/100

#Atten: 40 dB Radio Device: BTS

Center 2.43700 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.694 MHz Freq Offset
% of OBW Power  99.00 % Cliz

Transmit Freq Error
x dB Bandwidth

Center Freq
2.437000000 GHz

Sweep 3.867 ms| 4,000000 MHz

#VBW 300 kHz
Auto Man

Total Power 24.3 dBm

-3.125 kHz
16.25 MHz

xdB -6.00 dB
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m Dt & C Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

6 dB Bandwidth

TM3 & ANT2 & 2472 MHz

w Keysight Spectrum Analyzer - Occupied BW

il RL RF 50 Q 4 CORREC
Center Freq 2.472000000 GHz
#IFGain:Low

Ref 15.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
17.518 MHz

Transmit Freq Error 14.581 kHz % of OBW Power

x dB Bandwidth 16.93 MHz xdB

| SENSE:PULSE] | /MALIGN OFF [10:49:51 AMJun 23, 2025

Center Freq: 2.472000000 GHz

#Atten: 30 dB

#VBW 300 kHz

Total Power

Radio Std: Ncne

—— 1rig: Free Run Avg|Hold: 100/100

Radio Device: BTS

Span 40.00 MHz|
Sweep 3.867 ms|

13.2 dBm

99.00 %
-6.00 dB

STATUS

=R

Frequency

Center Freq
2.472000000 GHz

CF Step
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FCC ID: 2BO3L-WC1NH25

m Dt & C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

6 dB Bandwidth

TM4 & ANT2 & 2422 MHz

w Keysight Spectrum Analyzer - Occupied BW

(0 RL RF 0< - CORREC

Center Freq 2422000000 GHz

#FGain:Low

Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

=T
| SENSE:PULSE] [ MALIGN OFF [02:54:28 PMJun 20, 2025

Center Freq: 2.422000000 GHz Radio Std: None Frequency

—— 1rig: Free Run Avg|Hold: 100/100

#Atten: 36 dB Radio Device: BTS

Center Freq
2.422000000 GHz

Span 80.00 MHz|
CF Step
#VBW 300 kHz B 8.000000 MHz

Total Power 21.2 dBm

35.856 MHz

Transmit Freq Error 12.803 kHz % of OBW Power
x dB Bandwidth 33.26 MHz xdB

STATUS

6 dB Bandwidth

TM4 & ANT2 & 2437 MHz

. Keysight Spectrum Analyzer - Occupied BW

[ CORREC
Center Freq 2.437000000 GHz

#|FGain:Low

| SENSE:PULSE] | MALIGN OFF [03:04:54 PMJun 20, 2025

Center Freq: 2.437000000 GHz Radio Std: None Frequency

—— Trig: Free Run Avg|Hold: 100/100

#Atten: 36 dB Radio Device: BTS

Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.928 MHz

Transmit Freq Error -33.880 kHz % of OBW Power 99.00 %

x dB Bandwidth 35.09 MHz xdB -6.00 dB

Center Freq
2.437000000 GHz

Span 80.00 MHz
#VBW 300 kHz Sweep 7.667 ms| IR )

Total Power 22.7 dBm
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m Dt & C Report No.: DRTFCC2507-0041(1)

FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

6 dB Bandwidth

TM4 & ANT2 & 2462 MHz

w Keysight Spectrum Analyzer - Occupied BW

il RL RF 50 Q 4 CORREC
Center Freq 2.462000000 GHz
#IFGain:Low

Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
35.897 MHz

Transmit Freq Error 10.101 kHz % of OBW Power

x dB Bandwidth 35.16 MHz xdB

| SENSE:PULSE] | /MALIGN OFF [04:51:43 PMJun 20, 2025

Center Freq: 2.462000000 GHz

#Atten: 36 dB

#VBW 300 kHz

Total Power

Radio Std: Ncne

—— 1rig: Free Run Avg|Hold: 100/100

Radio Device: BTS

Span 80.00 MHz|
Sweep 7.667 ms|

13.4 dBm

99.00 %
-6.00 dB

STATUS

=R

Frequency

Center Freq
2.462000000 GHz

CF Step
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FCC ID: 2BO3L-WC1NH25

m Dt &C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

5.3. Power Spectral Density
m Test requirements and limit, Part 15.247(e) & RSS-247[6.3.1]

The peak power density is measured with a spectrum analyzer connected to the antenna terminal

while the EUT is operating in transmission mode at the appropriate frequencies.

The power spectral density conducted from the intentional radiator to the antenna shall not be greater than

8 dBm in any 3 kHz band during any time interval of continuous transmission.

5.3.1. Test Setup
Refer to the APPENDIX 1.

5.3.2. Test Procedures

- KDB558074 D0O1v05r02 - Section 8.4

- ANSI C63.10-2020 — Section 11.10.2
Method PKPSD (peak PSD)
. Set analyzer center frequency to DTS channel center frequency.
. Set the span >1.5 times the DTS bandwidth.
. Set the RBW to 3 kHz < RBW < 100 kHz.
. Set the VBW = 3 x RBW.
. Detector = peak.
. Sweep time = No faster than coupled (auto) time.
. Trace mode = max hold.

. Allow trace to fully stabilize.

© 00 N oo o b~ W DN R

. Use the peak marker function to determine the maximum amplitude level within the RBW.

10. If measured value exceeds requirement, then reduce RBW (but no less than 3 kHz) and repeat.
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FCC ID: 2BO3L-WC1NH25
m Dt &C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

5.3.3. Test Results

Test Mod F RBW peep (Rm) SUM St
est Node requency ANT1 | ANT2 | \\rioanTg) | (9Bm/3KkHz)

2412 3 kHz -1.20 -1.30 1.76 7.20

™ 1 2437 3 kHz -0.64 1.75 1.85 7.20
2472 3 kHz 11.47 -9.51 7.37 7.20

2412 3 kHz -8.24 6.49 427 7.20

™ 2 2437 3 kHz -5.31 -5.20 2.24 7.20
2472 3 kHz 16.16 | -15.77 -12.95 7.20

2412 3 kHz -5.81 7.14 -3.41 7.20

™ 3 2437 3 kHz 6.72 5.44 -3.02 7.20
2472 3 kHz 1591 | -14.23 -11.98 7.20

2422 3 kHz 1240 | -11.91 -9.14 7.20

™ 4 2437 3 kHz -11.61 -10.92 -8.24 7.20
2 462 3 kHz 2073 | -21.11 17.91 7.20

Note: The amount by which it exceeds 6 dBi was reduced from the power spectral density limit.
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O Dt&C

2BO3L-WC1NH25
DRTFCC2507-0041(1) 2703H-WC1NH25

Power Spectral Density T™M1 & ANT1 & 2412 MHz

Keyswght Spectrum Analyzer - Swept SA

10 dBidiv
Log

-10.0 Lt
20.0 4

Ref 20.00 dBm

CORREC | SENSE:INT] | /MALIGN OFF ‘02110147 PMlun 20, 2025
Avg Type: Log-Pwr

PNO: Wide L, 1rig: Free Run
IFGain:Low Atten: 30 dB

W------- IS (ERE

Center 2.412000 GHz
#Res BW 3.0 kHz

p
1.207050 MHz
Auto Man

Freq Offset
0Hz

i
Scale Type

Span 12.07 MHz |5kt Lin

#VBW 9.1 kHz Sweep 1.281 s (3001 pts) |

Power Spectral Density T™M1 & ANT1 & 2437 MHz

. Keysight Spectrum Analyzer - Swept SA

RL

Center Freq 2.437000000 GHz Avg Type: Log-Pwr

10 dBIdiv
Log

Ref 20.00 dBm -0.64 dBm

AC | CORREC [ SENSE:INT] [ /MALIGN OFF  [02:17:12 PMJun 20,2025

PNO: Wide L, T1rig: FreeRun
IFGain:Low Atten: 30 dB

Mkr1 2.436 286 GHZ

2.437000000 GHz

StartFreq
2.430950500 GHz

'| Jmimr

Stop Freq
2.443049500 GHz

CF Step
1.209900 MHz
Auto Man

- e e |
I Freqot
- 0 Hz

e |
Scale Type

#uBW .1 2 RO
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FCC ID: 2BO3L-WC1NH25

m Dt & C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

Power Spectral Density TM1 & ANT1 & 2472 MHz

. Keysight Spectrum Analyzer - Swept SA

CORREC | SENSE:INT| | MALIGN OFF [05:08:09 PMJun 20, 2025

Center Freq 2.472000000 GHz . Avg Type: Log-Pwr gEACE 4
PNO: Wide L, Trig: FreeRun =
IFGain:Low Atten: 16 dB R=IFPPPPP

Mkr1 2.471 241 GHZ
Ref 5.00 dBm -11.47 dBm

2477693250 GHz

CF Step
1.138650 MHz
Auto Man

Freq Offset
0Hz

| s |
Scale Type

Center 2.472000 GHz Span 11.39 MHz/|5 Lin

Res BW 3.0 kHz #VBW 9.1 kHz Sweep 1.208 s (3001 pts) |
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O Dt&C

2BO3L-WC1NH25
DRTFCC2507-0041(1) 2703H-WC1NH25

Power Spectral Density

TM2 & ANT1 & 2412 MHz

Keys\ght Spectrum Analyzer - Swept SA

[ RE
Center Freq 2.412000000 GHz

| 500 AC

CORREC

PNO: Fast )
IFGain:Low

SENSE:INT) | JNALIGN OFF ‘02137125 PMJun 20, 2025

Avg Type: Log-Pwr
Trig: Free Run
Atten: 30 dB

10 dBidiv
Log

Ref 20.00 dBm

2.412000000 GHz

StartFreq
2.401563750 GHz

Stop Freq
2.422436250 GHz

CF Step
2087250 MHz
Auto Man

Freq Offset
0Hz

————
Scale Type

#VBW 9.1 kHz Sweep 2.215 s (3001 pts) “l

Power Spectral Density

TM2 & ANT1 & 2437 MHz

. Keysight Spectrum Analyzer - Swept SA

==

RL

RF | 509 AC

CORREC

Center Freq 2.437000000 GHz

10 dBidiv
Log

Ref 20.00 dBm

PNO: Fast ()
IFGain:Low

SENSE:INT]| | MNALIGN OFF

Avg Type: Log-Pwr
Trig: Free Run
Atten: 30 dB
Mkr1 2.436 682 GHz
-5.31 dBm

Center Freq
2.437000000 GHz

StartFreq
2.424756250 GHz

Stop Freq
2.449243750 GHz

CF Step
2.448750 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Span 24.49 MHz

#VBW 9.1 kHz Sweep 2.598 s (3001 pts)
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FCC ID: 2BO3L-WC1NH25

m Dt & C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

Power Spectral Density TM2 & ANT1 & 2472 MHz

| Keysight Spectrum Analyzer - Swept SA
RL RF 00 A CORREC [ SENSE:INT] | /MALIGN OFF [05:14:52 PMJun 20, 2025

Center Freq 2.472000000 GHz ) Avg Type: Log-Pwr - IEE
PNO: Fast (, 1rig: FreeRun vre]
Atten: 16 dB SiF PPFPPP

IFGain:Low

Mkr1 2.473 857 GHZ
Ref 5.00 dBm -16.16 dBm

2.482314750 GHz

CF Step
2.062950 MHz
Auto Man

Freq Offset
0Hz

i |
Scale Type

Center 2.47200 GHz Span 20.63 MHz/|5 Lin

#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 2.189s (3001 pts)|
IMSG [%STATUS
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2BO3L-WC1NH25

w Dt & C DRTFCC2507-0041(1) 2703H-WC1NH25

Power Spectral Density TM3 & ANT1 & 2412 MHz

s Keysight Spectrum Analyzer - Swept SA
RL RF [s00 AC CORREC | SENSE:INT] | /WALIGN OFF [03:14:24 PMJun 20, 2025
Center Freq 2.412000000 GHz . Avg Type: Log-Pwr
PNO: Fast () 1rig: FreeRun
5 —
IFGain:Low Atten: 30 dB

Mkr1 2.412 604 GHZ
Ref 20.00 dBm -5.81 dBm

- ----------
) ----- ---- i
b --

N N P TP o
k .FMMMMMWMM‘I

StartFreq
2.401589250 GHz

Stop Freq
2.422410750 GHz

CF Step
2.082150 MHz
Auto Man

Freq Offset
0Hz

e |
Scale Type

#uBW .1 2 EEELE

Power Spectral Density TM3 & ANT1 & 2437 MHz
E=EE=

| SENSE:INT] | AALGN OFF |03:22:10 PMJun 20, 2025
Avg Type: Log-Pwr

~ ) Trig: FreeRun
IFGain:Low Atten: 30 dB

10gBldw Ref 20.00 dBm

CenterFreq
2.437000000 GHz

StartFreq
2.424364000 GHz

Stop Freq
2449636000 GHz

CF Step
2.527200 MHz
Auto Man

Freq Offset
0Hz

| e |
Scale Type

Center 2.43700 GHz Span 25.27 MHz

#VBW 9.1 kHz Sweep 2.682 s (3001 pts)
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FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

m Dt & C Report No.: DRTFCC2507-0041(1)

TM3 & ANT1 & 2472 MHz

Power Spectral Density

[11:27:58 AMJun 23, 2025

e Keysight Spectrum Analyzer - Swept SA
 RL RF 500 A CORREC | SENSE:INT| MALTGN OFF
Center Freq 2.472000000 GHz } Avg Type: Log-Pwr TRACE IR
PNO: Fast L, 1rig: FreeRun TYPE
Atten: 16 dB e

IFGain:Low

Mkr1 2.480 471 GHz
-15.91 dBm

Ref 5.00 dBm

2.482650750 GHz

CF Step
2130150 MHz
Man

Auto

Freq Offset
0Hz

i |
Scale Type

Log Lin

Center 2.47200 GHz Span 21.30 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 2.260 s (3001 pts)|
E ESTATUS
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2BO3L-WC1NH25

w Dt & C DRTFCC2507-0041(1) 2703H-WC1NH25

Power Spectral Density TM4 & ANT1 & 2422 MHz
= =

s Keysight Spectrum Analyzer - Swept SA
RL RF [s00 AC CORREC | SENSE:INT] | MALIGN OFF
Center Freq 2.422000000 GHz . Avg Type: Log-Pwr
PNO: Fast () 1rig: FreeRun
5 —
IFGain:Low Atten: 20 dB

Center Freq
0 2.422000000 GHz

StartFreq
2.395641250 GHz

Stop Freq
2.448358750 GHz

CF Step
5.271750 MHz
Auto Man

N s |
Freq Offset

0 Hz
| s |
Scale Type

Log Lin

—]

#VBW 9.1 kHz

Power Spectral Density TM4 & ANT1 & 2437 MHz
= EE==

e Keysight Spectrum Analyzer - Swept SA
! RL RF [ 500 AC CORREC | SENSE:INT] ANALIGN OFF ‘03‘44‘54 PMJun 20, 2025
Center Freq 2.437000000 GHz Avg Type: Log-Pwr

PNO: Fast () 1rig: FreeRun
IFGain:Low Atten: 20 dB

Mkr1 2.444 171 GHz
10gB!dw Ref 10.00 dBm -11.61 dBm

MMM M StartFreq
-wwllmmn A “ Illlﬂlhlhm- 2.411671250 GHz
f Stop Freq

2.462428750 GHz

P 5.085750 MHz

Auto Man

0.0 |
e

Scale Type

CenterFreq
2.437000000 GHz

#VBW 9.1 kHz
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FCC ID: 2BO3L-WC1NH25

m Dt & C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

Power Spectral Density TM4 & ANT1 & 2462 MHz

. Keysight Spectrum Analyzer - Swept SA

A [ SENSEINT] [ ZAALIGN OFF  [05:31:44 PMJun 20, 2025
Center Freq 2.462000000 GHz . Avg Type: Log-Pwr gEACE 4
PNO: Fast () 1rig: FreeRun e
IFGain:Low Atten: 20 dB R=IFPPPPP

Mkr1 2.461 368 GHZ
Ref 10.00 dBm -20.73 dBm

2.488322000 GHz

CF Step
5.264400 MHz
Auto Man

s |
Freq Offset

0Hz
| s |
Scale Type

Center 2.46200 GHz Span 52.64 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 5.586 s (3001 pts)

ﬂb STATUS
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2BO3L-WC1NH25

w Dt & C DRTFCC2507-0041(1) 2703H-WC1NH25

Power Spectral Density T™M1 & ANT2 & 2412 MHz

Keyswght Spectrum Analyzer - SWEpt SA
CORREC | SENSE:PULSE] | /MALIGN OFF ‘Dl :34:43 PMJun 20, 2025
Avg Type: Log-Pwr

PNO: Wide L, 1rig: Free Run
IFGain:Low Atten: 30 dB

Mkr1 2.412 516 GHz
10 gBldw Ref 20.00 dBm

2.418043500 GHz

p
1.208700 MHz
Auto Man

Freq Offset
0Hz

i
Scale Type

Center 2.412000 GHz Span 12.09 MHz |5k

#Res BW 3.0 kHz #/BW 9.1 kHz Sweep 1.283 s (3001 pts] |

Power Spectral Density TM1 & ANT2 & 2437 MHz

s Keysight Spectrum Analyzer - Swept SA
RL RF [s00 AC CORREC | SENSE:PULSE] | /WALIGN OFF [01:41:09 PMJun 20, 2025
Center Freq 2.437000000 GHz . Avg Type: Log-Pwr
PNO: Wide L, 1rig: Free Run
J ——
IFGain:Low Atten: 30 dB

2.437000000 GHz

StartFreq
2.430961000 GHz

Stop Freq
2.443039000 GHz

CF Step
1.207800 MHz
Auto Man

Freq Offset
0Hz

e |
Scale Type

I #VBW 9.1 kHz Sweep 1.282 s (3001 pts) —l
IMSG
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FCC ID: 2BO3L-WC1NH25

m Dt & C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

Power Spectral Density TM1 & ANT2 & 2472 MHz

e Keysight Spectrum Analyzer - Swept SA

CORREC | SENSE:PULSE] | /MALIGN OFF [04:32:06 PMJun 20, 2025

Center Freq 2. 472000000 GHz ) Avg Type: Log-Pwr T FFER
PNO: Wide L, 1rig: FreeRun TvPE|
IFGain:Low Atten: 16 dB SiF PPFPPP

Mkr1 2.471 171 GHZ
Ref 5.00 dBm -9.51 dBm

2.478038250 GHz

CF Step
1.207650 MHz
Auto Man

Freq Offset
0Hz

i |
Scale Type

Center 2.472000 GHz Span 12.08 MHz[|Eh Lin

. #VBW 9.1 kHz Sweep 1.281 s (3001 pts) _
IMSG STATUS
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O Dt&C

2BO3L-WC1NH25
DRTFCC2507-0041(1) 2703H-WC1NH25

Power Spectral Density

TM2 & ANT2 & 2412 MHz

PNO: Fast ()
IFGain:Low

ED gBldw Ref 20.00 dBm

SENSE:PULSE /MALIGN OFF

Avg Type: Log-Pwr
Trig: Free Run
Atten: 30 dB

2.422797000 GHz

2159400 MHz
Auto Man

Freq Offset
0Hz

| i ——
Scale Type

Span 21.59 MHz

#VBW 9.1 kHz Sweep 2.291 s (3001 pts)

Power Spectral Density

TM2 & ANT2 & 2437 MHz

. Keysight Spectrum Analyzer - Swept SA

RL RF [500 AC CORREC
Center Freq 2.437000000 GHz

PNO: Fast
IFGain:Low

[ SENSE:PULSE [ /ALGN OFF

y Trig: Free Run

Avg Type: Log-Pwr

Atten: 30 dB

2.437000000 GHz

StartFreq
2.424951250 GHz

Stop Freq
2.449048750 GHz

CF Step
2.409750 MHz
Auto Man

Freq Offset
0Hz

| s |
Scale Type

#VBW 9.1 kHz Sweep 2.557 s (3001 pts) —l
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FCC ID: 2BO3L-WC1NH25

m Dt & C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

Power Spectral Density TM2 & ANT2 & 2472 MHz

| Keysight Spectrum Analyzer - Swept SA
RL RF 00 A CORREC | SENSE:PULSE] | /MALIGN OFF [04:38:48 PMJun 20, 2025

Center Freq 2.472000000 GHz ] Avg Type: Log-Pwr e I
PNO: Fast (, 1rig: FreeRun vre]
IFGain:Low Atten: 16 dB SiF PPFPPP

Mkr1 2.469 481 GHZ
Ref 5.00 dBm -15.77 dBm

2.483314500 GHz

CF Step
2.262900 MHz
Auto Man

|||
Freq Offset

0Hz
|
Scale Type

Center 2.47200 GHz Span 22.63 MHz|5 Lin

#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 2.401 s (3001 pts) _l

IMSG STATUS
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2BO3L-WC1NH25

w Dt & C DRTFCC2507-0041(1) 2703H-WC1NH25

Power Spectral Density TM3 & ANT2 & 2412 MHz

s Keysight Spectrum Analyzer - Swept SA
RL RF |500 AC CORREC | SENSE:PULSE] [ MALIGN OFF
Center Freq 2.412000000 GHz . Avg Type: Log-Pwr
PNO: Fast () 1rig: FreeRun
5 —
IFGain:Low Atten: 30 dB

Mkr1 2.412 604 GHZ
Ref 20.00 dBm -7.14 dBm

IR PR

StartFreq
2.400667500 GHz

Stop Freq
2.423332500 GHz

CF Step
2.266500 MHz
Auto Man

Freq Offset
0Hz

e |
Scale Type

#VBW 9.1 kHz Sweep 2.405 s (3001 pts) —l

Power Spectral Density TM3 & ANT2 & 2437 MHz

=R

| sENSE:PULSE | AALGN OFF |02:46:07 PMJun 20, 2025
Avg Type: Log-Pwr

PNO: Fast L, ) Trig: Free Run
IFGain:Low Atten: 30 dB

CenterFreq
2.437000000 GHz

StartFreq
2.424811750 GHz

Stop Freq
2449188250 GHz

CF Step
2.437650 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Log Lin

—

Center 243700 GHz Span 24,38 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 2.587 s (3001 pts)
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FCC ID: 2BO3L-WC1NH25
IC: 2703H-WC1NH25

m Dt & C Report No.: DRTFCC2507-0041(1)

TM3 & ANT2 & 2472MHz

Power Spectral Density

[10:51:52 AMJun 23, 2025

e Keysight Spectrum Analyzer - Swept SA
 RL RF 500 A CORREC | SENSE:PULSE] MALTGN OFF
Center Freq 2.472000000 GHz } Avg Type: Log-Pwr TRACE IR
PNO: Fast L, 1rig: FreeRun TYPE
Atten: 16 dB e

IFGain:Low

Mkr1 2.471 738 GHz
-14.23 dBm

Ref 5.00 dBm

2.484697500 GHz

CF Step
2539500 MHz
Man

Auto

Freq Offset
0Hz

i |
Scale Type

Log Lin

Center 2.47200 GHz Span 25.40 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 2.695 s (3001 pts) _l
STATUS

MSG
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2BO3L-WC1NH25

O Dt&C

DRTFCC2507-0041(1) 2703H-WC1NH25

Power Spectral Density TM4 & ANT2 & 2422 MHz

. Keysight Spectrum Analyzer - Swept SA

i RL R [500 AC | CORREC
Center Freq 2.422000000 GHz )
PNO: Fast L, 1rig: FreeRun
5 -
IFGain:Low Atten: 20 dB

[ SENSE:PULSE AWALTGN OFF

Avd Type: Log-Pwr

Mkr1 2.418 840 GHz
EugBldw Ref 10.00 dBm -11.91 dBm

o I I I O
A A A I e
N I

N .

Center 2.42200 GHz

#VBW 9.1 kHz Sweep 5.293 s (3001 pts)

==

Center Freq
2.422000000 GHz

StartFreq
2.397055750 GHz

Stop Freq
2.446944250 GHz

CF Step
4.988850 MHz
Auto Man

s |
Freq Offset

0 Hz
| s |
Scale Type

Log Lin

—]

Power Spectral Density

. Keysight Spectrum Analyzer - Swept SA

i RL RFE [ 50Q AC | CORREC
Center Freq 2.437000000 GHz
PNO: Fast )
IFGain:Low

| SENSE:PULSE /NALIGN OFF ‘UE‘UE‘SU PMJun 20, 2025

Avﬁ Type: Log-Pwr

Trig: Free Run
Atten: 20 dB

Mkr1 2.441 352 GHZ

-10.92 dBm

10gBldw Ref 10.00 dBm

RN
EERYE
----------

#VBW 9.1 kHz

Sweep 5.585 s (3001 pts)

=

CenterFreq
2.437000000 GHz

StartFreq
2.410680250 GHz

Stop Freq
2.463319750 GHz

CF Step
5.263950 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

TM4 & ANT2 & 2437 MHz

This test report is prohibited to copy or reissue in whole or in part without the approval

TRF-RF-236(05)210316

of Dt&C Co., Ltd.

Pages: 51/ 168



FCC ID: 2BO3L-WC1NH25

m Dt & C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

Power Spectral Density TM4 & ANT2 & 2462 MHz

| Keysight Spectrum Analyzer - Swept SA
RL RF 00 A CORREC | SENSE:PULSE] | /MALIGN OFF [04:55:40 PMJun 20, 2025

Center Freq 2.462000000 GHz ] Avg Type: Log-Pwr T I
PNO: Fast (, 1rig: FreeRun vre]
IFGain:Low Atten: 20 dB SiF PPFPPP

Mkr1 2.464 110 GHZ
Ref 10.00 dBm -21.11 dBm

2.488370750 GHz

CF Step
5.274150 MHz
Auto Man

|||
Freq Offset

0Hz
|
Scale Type

Center 2.46200 GHz Span 52.74 MHz/|5 Lin

#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 5.596 s (3001 pts) _l

IMSG STATUS
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FCC ID: 2BO3L-WC1NH25

m Dt &C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

5.4. Unwanted Emissions (Conducted)

m Test requirements and limit, Part 15.247(d) & RSS-247[6.6]
In any 100 kHz bandwidth outside of the authorized frequency band, the power shall be attenuated according to the

following conditions :

If the peak output power procedure is used to measure the fundamental emission power to demonstrate compliance to
15.247(b)(3) requirements, then the peak conducted output power measured within any 100 kHz outside the authorized
frequency band shall be attenuated by at least 20 dB relative to the maximum measured in-band peak PSD level.

If the average output power procedure is used to measure the fundamental emission power to demonstrate

compliance to 15.247(b)(3) requirements, then the power in any 100 kHz outside of the authorized frequency band
shall be attenuated by at least 30 dB relative to the maximum measured inband average PSD level.

In either case, attenuation to levels below the general emission limits specified in §15.209(a) is not required.

5.4.1. Test Setup
Refer to the APPENDIX | including path loss

5.4.2. Test Procedures
- KDB558074 D01v05r02 - Section 8.5
- ANSI C63.10-2020 — Section 11.11

Reference level measurement

. Set instrument center frequency to DTS channel center frequency.

. Set the span to = 1.5 times the DTS bandwidth.

. Set the RBW = 100 kHz.

. Set the VBW = 3 x RBW.

. Detector = peak.

. Sweep time = No faster than coupled (auto) time.

. Trace mode = max hold.

. Allow trace to fully stabilize.

. Use the peak marker function to determine the maximum PSD level
LIMIT LINE = 20 dB below of the reference level.

O©CoO~NOUOPA~WNE

Emission level measurement

1. Set the center frequency and span to encompass frequency range to be measured.

2. Set the RBW = 100 kHz.(Actual 1 MHz , See below note)

3. Set the VBW = 3 x RBW.(Actual 3 MHz, See below note)

4. Detector = peak.

5. Ensure that the number of measurement points = span / RBW

6. Sweep time = auto couple.

7. Trace mode = max hold.

8. Allow the trace to stabilize (this may take some time, depending on the extent of the span).

9. Use the peak marker function to determine the maximum amplitude level.

Note: The unwanted emission(conducted) was tested with below settings.
Frequency range RBW VBW Detector Trace Sweep Point

9 kHz ~ 30 MHz 100 kHz 300 kHz
30 MHz ~ 10 GHz 1 MHz 3 MHz Peak Max Hold 40 001
10 GHz ~ 25 GHz 1 MHz 3 MHz

If the emission level with above setting was close to the limit (ie, less than 3 dB margin) then zoom scan is required
using RBW =100 kHz, VBW = 300 kHz, SPAN = 100 MHz and BINS = 2 001 to get accurate emission level within
100 kHz BW.
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2BO3L-WC1NH25

w Dt & C DRTFCC2507-0041(1) 2703H-WC1NH25

5.4.3. Test Results
TM1 & ANT1 & 2412 MHz

Reference

s Keysight Spectrum Analyzer - Swept SA

i RL RF ) AC | CORREC [ SENSE:INT] [ A\ALIGN OFF

Center Freq 2.412000000 GHz ) Avg Type: Log-Pwr
PNO: Wide L, 1rig: FreeRun

IFGain:Low Atten: 36 dB

Center Freq
2.412000000 GHz

StartFreq
2.405964750 GHz

Stop Freq
2.418035250 GHz

CF Step
1.207050 MHz
Auto Man

Freq Offset

0Hz
i
Scale Type

Center 2.412000 GHz Span 12.07 MHz |55 Lin

#Res BW 100 kHz #VBW 300 kHz Sweep 1.200 ms (3001 pts |

Low Band-edge

. Keysight Spectrum Analyzer - Swept SA
RF 2 AC CORREC | SENSE:INT| ANALIGN OFF
Center Freq 2.400000000 GHz . Avg Type: Log-Pwr
PNO: Fast () 1rig: Free Run
: =
IFGain:Low Atten: 36 dB

Center Freq
2.400000000 GHz

StartFreq
2.365000000 GHz

Stop Freq
2.435000000 GHz

CF Step
7.000000 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

MKR| MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE =~

i
|
-35.80 dB

2.398 455 66 GHz

m

Log Lin

1
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FCC ID: 2BO3L-WC1NH25

m Dt & C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

Conducted Spurious Emissions

| Keysight Spectrum Analyzer - Swept SA
 RL RF 0Q A CORREC | SENSE:INT| [ MALIGN OFF

Center Freq 17.500000000 GHz Avg Type: Log-Pwr

: ~) Trig: Free Run
PNO: Fast ()
IFGain:Low _ Aften: 20 dB Y

Ref 10.00 dBm

25.000000000 GHz

Stop 25.000 GHz CF Step
#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1.500000000 GHz
Auto Man

>

FUNCTION | FUNCTION WIDTH FUNCTION VALUE
-43.97 dBm
-44.11 dBm
-44.17 dBm

21.736 625 GHz
24.954 625 GHz
24.433 375 GHz

Freq Offset

0Hz
|
Scale Type

m

10

1

MSG ﬂb STATUS
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2BO3L-WC1NH25

w Dt & C DRTFCC2507-0041(1) 2703H-WC1NH25

TM1 & ANT1 & 2437 MHz

Reference

s Keysight Spectrum Analyz
i RL RF 2 A CORREC [ SENSE:INT] [ AALIGNOFF  [02:17:22PM]
Center Freq 2.437000000 GHz ) Avg Type: Log-Pwr
PNO: Wide L, 1rig: FreeRun

IFGain:Low Atten: 36 dB

2.443049500 GHz

p
1.209900 MHz
Auto Man

Freq Offset

0Hz
i |
Scale Type

Span 12.10 MHz
#VBW 300 kHz Sweep 1.200 ms (3001 pts)

Conducted Spurious Emissions

' Keysight Spectrum Analyzer - Swept SA
RL RF | DC SENSE:INT) AMALIGN OFF ‘02‘17‘31 PMJi
Center Fre Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run
IFGain:Low Atten: 36 dB

p
2.899100 MHz
Auto Man

X FUNCTION FUNCTION WIDTH FUNCTION VALUE -

293.2 kHz S EEEEE——
I I
] S FreqOffset
- — EL2
I — — |
I S Scale Type
1 I
I I
] B

;

= [gstatus 1 DC Coupled
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2BO3L-WC1NH25

w Dt & C DRTFCC2507-0041(1) 2703H-WC1NH25

Conducted Spurious Emissions

e Keysight Spectrum Analyzer - Swept SA
i RL RF [500 AC [ CORREC [ SENSE:INT] [ AAIGNOFF  [02:17:42 PMJun 20, 2025
Center Freq 5.015000000 GHz } Avg Type: Log-Pwr

PNO: Fast L, 1rig: FreeRun

IFGain:Low Atten: 36 dB

Center Freq
5.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
10.000000000 GHz

CFStep
997.000000 MHz
Auto Man
MKR MODE TRC| SCL| X FUNCTION FUNCTION WIDTH FUNCTION VALUE
N i f]  243626GH:| YT N E—— ||
2 IEEEEE 967454GHz | B740dBm| | | ]
7.453 66 GHz 3844dBm| | Freq Offset
9.506 24 GHz 3860dBm| [ ] 0 Hz
I 256138GHz|  3850dBm
- e
I Scale Type
]

. Keysight Spectrum Analyzer - Swept SA

CORREC | SENSE:INT| [ AALIGN OFF |02:17:54 PMJun 20, 2025
Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run
IFGain:Low Atten: 20 dB

10 dBidiv__ Ref 10.00 dBm
Log

Center Freq
17.600000000 GHz

StartFreq
10.000000000 GHz

Stop Freq
25.000000000 GHz

CF Step
1.500000000 GHz

Auto Man
MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE
1 AN 24,906 876 Giiz T ————
2 MEENEE 4,478 750 GHz a407dBm| [ | ]
AN 7] 21.050 875 GHz 44960Bm| | ] FreqOffset
4 0Hz
5 E
6 |
7
8 Scale Type
9
10 Lo Lin
11 = =
i —
IMSG %STATUS
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2BO3L-WC1NH25

w Dt & C DRTFCC2507-0041(1) 2703H-WC1NH25

TM1 & ANT1 & 2472 MHz

Reference

s Keysight Spectrum Analyz

i RL RF 2 A CORREC [ SENSE:INT] [ AALIGNOFF  [05:08:19PM]

Center Freq 2.472000000 GHz ) Avg Type: Log-Pwr
PNO: Wide L, 1rig: FreeRun

IFGain:Low Atten: 26 dB

Mkr1 2.472 490 GHZ
2.72 dBm

2477693250 GHz

p
1.138650 MHz
Auto Man

Freq Offset

0Hz
i |
Scale Type

Span 11.39 MHz
#VBW 300 kHz Sweep 1.200 ms (3001 pts)

High Band-edge

' Keysight Spectrum Analyzer - Swept SA
AC CORREC | SENSE:INT| AMALIGN OFF ‘DS‘lD‘ll PMJi
Avg Type: Log-Pwr

PNO: Fast Ly ) Trig: Free Run
IFGain:Low Atten: 26 dB

10 dBidiv Ref 15.00 dBm
Log
2.483500000 GHz

StartFreq
2.448500000 GHz

Stop Freq
2518500000 GHz

CF Step
7.000000 MHz
Man

Auto

FUNCTION FUNCTION WIDTH FUNCTION VALUE
I Y S [EE——
Freq Offset
0Hz
||
Scale Type

This test report is prohibited to copy or reissue in whole or in part without the approval of Dt&C Co., Ltd.
TRF-RF-236(05)210316 Pages: 59 / 168



2BO3L-WC1NH25

w Dt & C DRTFCC2507-0041(1) 2703H-WC1NH25

Conducted Spurious Emissions

o Keysight Spectrum Analyzer - Swept SA EREEE
i RL RE |50 Q/NDC | CORREC [ SENSE:NT] [ AVALIGN OFF  [05:12:02 PMJun 20, 2025

Center Freq 15.004500 MHz ) Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run

IFGain:Low Atten: 26 dB

Ref 15.00 dBm

TRPRYSTTNIT | PEFTE) By FREERETTN TPy v 30.000000 MHz

) R TOYT T
i it ittt sk il

CF Step
2.999100 MHz
Auto Man

MKR MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE
£ 2849kH2|  s222¢Bm| | | WM
N I A B —
L 0 Hz
st |
Scale Type

11 I |
« n 3
MSG ﬂbs‘rﬂus 1 .DC Coupled

e Keysight Spectrum Analyzer - Swept SA ==
( RL RF [ 500 AC CORREC | SENSE:INT] | ANALIGN OFF \05:12:12 PMJun 20, 2025
Center Freq 5.015000000 GHz ] Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 26 dB

Center Freq
5.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
10.000000000 GHz

CF Step
997.000000 MHz
Auto Man

MKR| MODE TRC| SCL| X FUNCTION FUNCTION WIDTH FUNCTION VALUE =~

Y
B N (1]  247116GHz|  bgedBm| | WM
N ¥ Freq Offset
| 0Hz
|
Scale Type

Log Lin

11 I I I N B B S - —
v 0 |
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FCC ID: 2BO3L-WC1NH25

m Dt & C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

Conducted Spurious Emissions

e Keysight Spectrum Analyzer - Swept SA

Q CORREC | SENSE:INT| | /MALIGN OFF [05:12:25 PMJun 20, 2025
Center Freq 17. 500000000 GHz Avg Type: Log-Pwr TRAC

~) Trig: Free Run ]
PNO: Fast (0 Mg o

Mkr3 24.991 000 GHz
Ref 15.00 dBm -38.35 dBm

IFGain:Low Atten: 26 dB

S i i

25.000000000 GHz

Stop 25.000 GHz CF Step
#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1.500000000 GHz
Auto Man
MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE  + I
[l -
1
I FreqOffset
1 0Hz
I -
= )
] Scale Type
1
I T  |oa L
MSG %STATUS
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2BO3L-WC1NH25

w Dt & C DRTFCC2507-0041(1) 2703H-WC1NH25

TM2 & ANT1 & 2412 MHz

Reference

' Keysight Spectrum Analyzer - Swept SA

SENSE:INT) /MALIGN OFF ‘DZ 37:36 PMJun 20, 2025
Avg Type: Log-Pwr

PNO: Fast L, 1rig: FreeRun
IFGain:Low Atten: 36 dB

Center Freq
2.412000000 GHz

StartFreq
2.401563750 GHz

Stop Freq
2.422436250 GHz

CF Step
2.087250 MHz
Auto Man

Freq Offset

0Hz
| i |
Scale Type

Log

#VBW 300 kHz

Low Band-edge

e Keysight Spectrum Analyzer - Swept SA
RF 2 AC CORREC | SENSE:INT] AALIGN OFF ‘UZ 39:28 PMJun 20, 2025
Center Freq 2.400000000 GHz Avg Type: Log-Pwr

PNO: Fast L, ) Trig: Free Run
IFGain:Low Atten: 36 dB

CenterFreq
2.400000000 GHz

StartFreq
2.365000000 GHz

Stop Freq
2435000000 GHz

CF Step
7.000000 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

MKR| MODE TRC| SCL| X e FUNCTION FUNCTION WIDTH FUNCTION VALUE =~

2.399 748 88 GHz 4023dBm| [ ]

Log Lin
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DRTFCC2507-0041(1)

2BO3L-WC1NH25
2703H-WC1NH25

Conducted Spurious Emissions

e Keysight Spectrum Analyzer - Swept SA
i RL RF [ 500/hDC [ CORREC
Center Freq 15.004500 MHz )
PNO: Fast L, 1rig: FreeRun
Atten: 36 dB

| SENSE:INT] /NALTGN OFF

Avg Type: Log-Pwr

[02:41:18 PMJun 20, 2025

IFGain:Low

30.000000 MHz

l"iml mm_ﬂﬂwmmnmtmwmwm-mnwwmmuwmnnrmmn
-----—----

Stop 30.00 MHz
Sweep 5.333 ms (40001 pts

CF Step
2.999100 MHz
Man

#VBW 300 kHz

Auto

MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE -
n— st |
) R .
L 0Hz
||
Scale Type

[fgsmius 1 DC Coupled

. Keysight Spectrum Analyzer - Swept SA
iXi RL RFE [50Q AC | CORREC
Center Freq 5.015000000 GHz
PNO: Fast )
IFGain:Low

| SENSE:INT] JNALIGN OFF ‘02141 :29 PMJun 20, 2025

Avﬁ Type: Log-Pwr

Trig: Free Run
Atten: 36 dB

10gBde Ref 25.00 dBm

Center Freq
5.015000000 GHz

StartFreq
30.000000 MHz

Stop Freq
10.000000000 GHz

CF Step
997.000000 MHz
Auto Man

MKR MODE TR" SCL| Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ I
_!IEEEEE s
2.372 20 GHz

3.091 04 GHz Freq Offset

L 0Hz
[

Scale Type

Log Lin

—l
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FCC ID: 2BO3L-WC1NH25

m Dt & C Report No.: DRTFCC2507-0041(1) IC: 2703H-WC1NH25

Conducted Spurious Emissions

e Keysight Spectrum Analyzer - Swept SA

Q CORREC | SENSE:INT| | /MALIGN OFF [02:41:41 PMJun 20, 2025
Center Freq 17. 500000000 GHz Avg Type: Log-Pwr TRAC

o, Trig: Free Run s
PNO: Fast ()
IFGain:Low " Atten: 20 dB SiF PPFPPP

Mkr3 24.028 375 GHz
Ref 10.00 dBm -44.29 dBm

IDCT -T& 0 dBm|

25.000000000 GHz

Stop 25.000 GHz CF Step
#VBW 3.0 MHz Sweep 40.00 ms (40001 pts 1.500000000 GHz
Auto Man
MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE  + I
[l -
1
I FreqOffset
1 0Hz
I -
= )
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2BO3L-WC1NH25

w Dt & C DRTFCC2507-0041(1) 2703H-WC1NH25

TM2 & ANT1 & 2437 MHz
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s Keysight Spectrum Analyz
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